
Group: 25LD

Engine: 25LD 330-2   Drawing: F

COOLING PANELS/FUEL TANK/FUEL FEEDING PUMP

POS. CODE DESCRIPTION Qty

 01 391R.045 fuel filter element 1

 02 1760.018 bolt M 6 X 70 1

 03 754R.032 copper gasket 1

 04 450R.097 gasket 1

 05 2175.205 fuel filter element 1

 05a 2175.200 fuel filter element 1

 06 3630.008 clamp 1

 07 7625.012 washer diam. 8,4 12

 08 9374.022 fuel hose(mm  580) 1

 08a 937R.032 fuel hose(mm  500) 1

 09 1770.004 bolt M 8 X 1,25 X 20 4

 09a 1770.006 bolt M 8 X 1,25 X 25 2

 10 «–––––» gasket 0

 10a 1200.087 O ring  3150 1

 11 6780.049 intake stud M 8 X 20 (36) 2

 12 6585.097 feed pump 1

 13 3240.164 nut  M 8 2

 14a 1901.030 union bolt M 10 2

 15 4670.059 copper gasket 4

 16 704R.013 feed pump rod 1

 21 7555.029 washer diam. 8 2

 22 8506.003 engine liftiing eye 2

 23 326R.038 nut 7

 24 588R.085 gate 1

 25 9790.138 capscrew 2

 25a 9730.107 screw M 6 X 14 2

 26 2569.677 shroud 1

 27 297R.001 cylinder casing 1

 28 588R.088 gate 1

 29 9730.107 screw M 6 X 14 4

 30 7625.008 washer diam. 6,4 2

 31 9732.074 screw M 8 X 20 2

 33 3203.075 nut M 8 4

 34 1770.089 bolt M 8 X 1,25 X 30 2

 35 354R.080 spacer 2

 36 879R.068 support 1

 36a 879R.063 support 1

 37 323R.003 nut 2

 38 1901.173 union 1

 39 4670.058 copper gasket diam. 8,2X12X1,5 1

 40 754R.046 washer 1

 41 9043.098 tank cap 1

 41a 898R.021 tank cap 1

 42 582R.096 guard 1

 43 8101.106 fuel tank (plastic type) 1

 43a A20R.047 fuel tank 1

 44 354R.080 spacer 2

 45 993R.062 screw 1

 46 7625.052 washer 1

 47 588R.093 gate 1

 48 588R.086 gate 1

 50 379R.017 felt gasket 2

 53 613R.017 safety plate 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 25LD

Engine: 25LD 330-2   Drawing: F

COOLING PANELS/FUEL TANK/FUEL FEEDING PUMP

POS. CODE DESCRIPTION Qty

 54 772R.043 washer 2

 55 738R.011 rivet 2

 56 555R.032 spring 1

 58 738R.011 rivet 2

 59 772R.036 washer 3

 60 742R.018 rivet 3

 61 2670.051 pulley guard 1

 62 601R.073 journal 1

 63 879R.088 support 1

 64 738R.011 rivet 5

 65 601R.053 journal 1

 66 772R.043 washer 5

 67 1165.004 circlip diam. 5 2

 68 3526.097 spacer 2

 69 9732.064 screw M 8 X 30 2

 70 7625.012 washer diam. 8,4 4

 71 1770.009 bolt M 8 X 1,25 X 35 2

 72 1901.032 union bolt M 14 2

 73 4670.061 copper gasket diam.14 4

 76 612R.031 safety plate 1

 78 323R.003 nut 2

 79 3730.157 fuel filter 1

 80 2175.045 fuel filter cartridge 1

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 25LD 330-2  Drawing: F

printed by LOMBARDINI:   11/08/2010


